5o loss

Morris

72-1=
SEED=-RITE

(HOE DRILL)

PARTS SECTION

g0, B B

index:. . .
Drill Frame Pressure ‘Shaft And Rear Hydrau11c Assemb]y

Drag, Bar, Trip and Pressure Rod Assemblies

Seed Box and Foot Board Assembly . .

Frame, Gang Shaft and Drive Leg Assemb]y VL

weeder Drive and Ground Rod Assembly (right and ]eft ‘weeder dr1ve)
Right and Left Axle Hub Assembly . . G e s
Jack Shaft and Feed Release Assembly

Standard and Trip Assembly -

Hitch Assembly . . ]

Wheel And Hub Assemb1y

Hitch Jack Assembly . .
Cross Reference on all Parts

Tmportant

ALL PARTS ARE IDENTIFIED WITH AN ITEM NUMBER. Some of
the smaller parts such as bolts, nuts, washers, etc., are
not all shown, however the quantity used is listed in the
text for that section which they fit into. That particular
quantity is always the quantity required for one complete
assembly.

WHEN ORDERING REPLACEMENT PARTS, always include the
part number and quantity required.

Smaller parts which are welded to-gether to construct
a larger part, are not to be ordered as individual pieces,
unless they have a part number to identify them.




;z{:/"j_ﬁ : a

QETIYIND -
i) %} i

-
o~

¥
-
I

DRILL FRAME PRESSURE SHAFT AND REAR HYDRAULIC ASSEMBLY

Item Part No. Description U':z.d
1 S-6 BEEL PN LRl e e A 1
2 W-516 HEX NUT - %" - - = = = =« - - — - - - — - - - - - - 46
3 W-525 LOCKWASHER - %" - - — - — — - — - — - — — - - - - — 21
4 W-488 HEN-HEAD HOLY I % 2w dradrm i a wl 3




DRILL FRAME PRESSURE SHAFT AND REAR HYDRAULIC ASSEMBLY

No.
Item Part No. Description Used
5 S-117 HEX DEPTH ADJUSTMENT BLOCK = = = = = = = & = = = = 2
6 S-263 LEFT DEPTH ADJUSTMENT STRAP -~ - = = == = = = =« «'= 1
7 W-484 HEX HEAD BOLT - %" x 1" = = = = = = = = = = = - - - 4
8 W-478 HEX HEAD BOLT - 3/8" x 2" - = = = = = = = = = = = = 1
9 5-321 DEPTI GUABE BRACKET = = = — == = =« =% = & & = == 1
10 W-523 LOCKWASHER - 3/8" = = = = = = = = = = = = = = = = = 1
11 W-514 HEX NUT - 3/8" = = == = = = = = = = = = = = = = = - 1
W-494 HEX HEAD BOLT - %" x 3-3/4" - = = = = = = = = = - - 1
13 S-324 BRI GHAGE = = = = - = = 2 = e &= = = = = = = 1
14 S-340 BUSHIBE ~ <+ = = ¢ = w & &= = == = & = =5 =9 == 1
15 §-322 GETLBUREW ~ to adjust podnter - ~ = - = =@ - - = = 1
16 5=33 INTERMEDIATE BEARING BRACKET on pressure shaft - - 4
17 S-755 SET SCREW - square head - 7/16" x 1" = = = = = = - 8
18 W-512 HEX NUT - %" - = = = = = = = = = = = = = = = = - - 1
19 W-521 LOCKWASHER - %" = = = = = = = = = = = = = = = = - - 1
20 §-320 DEPIH GUAGES BEIRERr =~ = w = wif e s e 1
21 5-108 LEVEL POINTER.FRAME — = « <'w = f£if o o = = = = — 1
22 W-469 HEX HEAD BOLT - %"x 3/4" - - - = = = = = = = = = = 1
23 S-11 BEARGE "ERSTIHNE ~ = = = = & o« Eif = cosis miieie o o 8
24 S-262 BEARING BRACKET - left - = = = = = = = = = = - - - 1
25 W=-495 HEX HEAD BOLT - %" x 4" = = = = = = = = = = - - — - 2
26 §-777 CLEVIS PIN = = = = = = == = = = = = = = = = = = = = 2
27 S-25 DEPTH CONTROL BAR — — = = = = = = = = = = = = = - = Z
28 W-532 COTTER PIN - 3/16" x 1%" - = = = = = = = = = = - - ¥
29 5-63 WEBDER PRESSHEERODS -~ —~ — = = = =& = & = & = === 3
30 S-99 PRESSURE SPRINGS — rear — — = = = = = = = = = = = = 3
31 W=575 HEX JAM NUT - 3/4" - = = = = = = = = = = = = = - - 6
32 S-7 SWIVEL BLOCK = = = = = = = = = = = = = = = = = =~ - 3
33 S-24 CLEVIS FORMING STRAP =~ - - = = = = = = = = = = - = 3
34 5-19 ROCKER TUBE - rear, hydraulic - - - = = = = = = - - 1
35 W-486 BEE BRAD BT ~ X" 2 IR ol /e o o' wiot i = = i 14
36 C-305 GREASE NIPPLES - 1/8" N.P.T. 45° angle - - - - - - 8
37 W-534 COTTRR PIN - K" & 107 & sriv i « W winin = 8 = g = = 4
38 S-16 CONIROL TUBE - hpdtauliec o ~ - % 9 - $i- w5 « = 1
39 §-75 . & SR RN ] SRS i e GRS S S 2
40 S-64 PRESSURE SHAFT - right - - = = = = = = — = - - - - 1
41 S-65 DRI SN . 18BN L s o hC e b 1
42 C-304 GREASE NIPPLE - 1/8" N.P.T. straight - - - = = - - 2
43 §-35 BEARING BRACKETS - centre - — = = = = = = = = - - = 2
44 S-44 RYBIITC BOCEER '+ PIE vt te & b e i 1
45 W-515 HEEET o F0087 %k GG - o e g = i w w iR 16
46 W-524 IOCHESHER -~ 200V v ¢ - - - - i e e - 16
47 S-482 HEX HEAD BOLT, special bolt - 7/16" x 1" - - - - - 16
48 §=257 WASHER - rear pressure spring - - = = = = = - = = - 3
49 S-34 BEARING PLATE - right - - = = = = = = - - - - - - - 1
50 W-567 C T N T R e S S P 1
al §-237 LOCK BRACKET - hydraulic - - - = = = — = — — - — -~ 1
52 S-751 MACHINERY WASHER - 1-1/8"0.D. x 17/32 I.D. - - - - 62
53 5-51 DEPTH ADJUSTMENT STRAP - right - - - - - - — — - - 1
54 W-492 UEE HEAD BOLY ~ K" 2 3" - - vvn b nme nm .- 29
53 S-46 PRESSURE ARM - long - - — - = = = = = = = = = = - - 8
SSA S-47 PRESEIER I~ SEBPE 5% e W e e 21







DRAG BAR, TRIP AND PRESSURE ROD ASSEMBLIES

) No.
Item Part No. Description Used
1 $-80 DRAGC BAR ~ ghort - =~ = = = = == = @ &= = - - = i 8
2 s-81 PRAG BAR - intermediate - - — - =i 7 — = - — = = = 7
3 S-82 BRAE BAR - fong = = = -m =ym = =i = = & = = =% = 7
4 5-58 PRESSURE ROD - short drag Bar — === =~ — = - = = 8
5 S-56 PRESSURE ROD - intermediate drag bar - - - - - = - 7
6 S-57 PRESSURE RODS - long drag bar - - - - - - = = - - = 14
7 S-46 PRESSORE ARM - long - = ~ 5 =¥ <0 ~ = = = = = = = 8
8 S-47 PRESUEE ABM - ghort = = % - = = = @« = = = = = = 21
9 S-100 PRESSURE ROD SPRING - tapered end - 13-3/8" long - 29
10 S-118 CONNECTING STRAPS - = = = = = = = = = = = = = = = = 44
11 §-17 TRIPROCKER .= = = =% = = = = = & '@ = = = = = = = 22
12 S-135 BUSHING = “for .trkp rhcker o —~fn » == = = - — = = 22
13 W-532 COTTER PIN - 3/16" x 14" - - - = = = = = = = - = - 52
14 S-243 MACHINERY WASHER - 1-1/8" 0.D. x 19/32" I.D.- - - - 29
15 S-102 PRESSURE ROD CASTING - - = = = = = = = = = = = = = 29
16 W-492 HEX HEAD BOLT - %" x 3" = = = = = = = = = = = = - - 29
17 S-751 MACHINERY WASHER - 1-1/8" 0.D. x 17/32 I.D. - - - - 58
18 W-516 HEX NUT = E" = -l o —ofip'e = = < Sie = » = = 73
19 W-530 COTTER PIN ~ 57320 % W wowr mid e —" 8 i ol m = o 44
20 BW-8 CLEVIS PIN - %" x 14" - = = = - = = = = = = = = = - L4
21 S-531 COTTER PIN - 3/16" x 1" = = = = = = = = = = = = — - 28
22 v-339 TRIP SPEINC - & - @i ne - o = «'sisv- - 22
23 V-338 CAST PLUG = = = = = = = = = = = = = = = = = = — - P2
24 W-73 CLEVIS PIN - 5/8" x 2-1/8% -'- - v Saliaic = =« 23
25 S-41 GRAIN TUBE - short drag bar = —i= = .= = == - =5 8
25A S-42 GRAIN TUBE - intermediate drag bar = = —'e = = —= 7
25B 5-119 CRAIN TUBE - long-drap bag - - = ¥ #'="% =3~ =i 7
26 S-143 DEFLECTOR - - = = = = = =2'= = = = = = = Si= 5= = 22
27 S-74 SWEEP = = = = = = = = = = = = = = = = = = = = = == 22
28 W-514 HEE MHT - 3/8" = « = S e F o © = v ww i 22
29 S-89 SWEEP BOLT - 3/8" x 3%" - #3 plow head - - - - - - 22
30 S-101 SHOULDER BOLT — 3/8" x 1-132"  wiv- = = - = = -B & 30
31 W-525 LOCKWASHER - " - ~ = = = = m me = = = = = - &m 22
32 W-493 HEY HEAD BOLY — W' M e e e - e 22
33 S—144 HEX HEAD BOLT - 5/8” x 2" S.A.Bi =% = = == = = = 22
34 S-749 HEX NUT, slotted — 5/8" S.AE., =% s ghe - = = 27
35 W-528 COTTER PIN - 1/8" x 1" - - = = = = = = = = - - - - 23
36 S-776 HEX HEAD BOLT - %" x 1%" with regular thread- - - - Z2
37 C-304 GREASE NIPPLES - 1/8" N.P.T. straight = - == = - - 22
38 5-951 BOLT =~ 5" x 48" - - - & - - =8aic o o =R i oo o 29




‘am K4
6

&N
s

SEED BOX AND FOOT BOARD ASSEMBLY

-
oo
z W — =N
-
bl
|
L
|
ol
|
o)
|
S
|
TR
|
kvl
|
-1
|
i}
|
E
|
| S |
c |
& )
b= I
2 T
S I
b I
[ |
a s
|
I o
I =
o ©
L & 0
- o
.1e
o
=]
I
U
a
M b
Q
O O W
Mm /M
|
H K
o e B
O O |
ST ST |
Q
z ) O 1y
NN m
b= O O
o e A
Q. 0w wn
<€
— - N

ltem




SEED BOX AND FOOT BOARD ASSEMBLY 7.
No.
Item Part No. Description Used
3 W-514 HEX NUT - 3/8" = = = = = = = = = = = = = = = = = = 65
4 W-523 LOCKWASHERS - 3/8" =+ = = = = = o # . w'c = = = = - 65
5 W-475 HEX HEAD BOLT - 3/8" X 1" = = = riie ¢ =™ = = = « = 26
6 W-513 HEX NUT - 5/18" === = = = =2 8 - = = = = — — 18
7 W-522 LOCK WASHER - 5/16" - = = = = = = = = = = = = - - - 20
8 S-746 TRUSS HEAD BOLT - 5/16" x 3/4" - - = = = = = = - - s
9 W-528 COTTER PIN - 1/8" X 1" = = = = = = = = = = = = = - 6
10 W-512 HEE NUT & k" = = = « o o cm e e e m o = = 120
11 W-521 LOCK WASHER — %" = - — = = = fw =l © = = wdt = = 120
12 S-14 SHIFT COLLAR - = = = = = =22 = = = = = = = = — o 2
13 S-13 SHIFT SPOOL = = = = = = = = =0 = = = = = = = = = = 2
14 §=27 GRAIN BOX BRACE - otiter righl =i~ ~ == «/& = 37 » i
14A S-309 GRAIN BOX BRACE - outer left - - - - = = = = - - - 1
5 S-249 HANDLE - = = = = = = = = = = = = = = = = = = = = — 2
16 5-267 TUBE TOP-RIBBON - = = = = = = = = = = = = = = = = = 22
16A S-84 FLEXIBLE RIBBON - 34" long for short drag bars- - - 8
16B 5-85 FLEXIBLE RIBBON - 25" long for inteérmed. drag bars- i
16C S-264 FLEXIBLE RIBBON - 30" long for long drag bars - - - 7
17 S-268 SEED BUCKET ASSEMBLY = = = = = = = = = = = = = =/ = 22
17A S-148 SERD BUCERT only -~ - e == n o= w il = m o 22
18 5-543 MACHINERY WASHER - 3/4" x 14 GA., - - - - - - - - - 2
19 S-744 TRUSS HEAD BOLT - K" x BT & « = - - Y@ oW 1% o 120
20 S-67 GRAIN BOX - vigl' = - R v o -5 V- - K v 1
20A §-715 GRALN BOX - 8L - « =~ s m v W ihie s - o B 1
21 §-763 LID SPRING - 5/8" 0.D. x 9-13/16" long - - - - - - 4
22 S-240 SEED BETETNG MLATE P - - - fdh e A el e 2
23 S-73 LID BRACREY ~ « < ihinen G mlis ol ioh e o sl i) wn 4
24 S-59 SWIVEL LUG-LID SPRINGS = = = = = = = = = = = = — = 4
25 S-244 ROD for 1lid spring - = = = = = = = = = = - - - — - 4
26 S-54 LID- HINGIHCLIPE » v it = o o i = il o 6
27 S-66 LIDB ~ ¢ s s vn wlhie pm o Wi o JO A O 2
28 S-236 GUED SETTIRG ABM o b'w w w o = &l = sy o o = = = 2
29 §=241 THICK SHIM - to adjust seed buckets - - - - use as required
29A S-242 THIN SHIM - to adjust seed bucket - - - - - use as required
30 W-471 BERHEAD BOLT — 5/16" % 1" = = =~ = = = iafo = =~ = 16
31 5-38 OUTER BRACE - inside grain box - - - = - - - - - - 2
32 8-37 INNER-BRACE = inside SEéd box - - S -Sfovd - o - o= 4
33 5-747 WINGNUT = S5L16" Fi=leie = = —lf o o Sl & = — o = 2
34 S-310 TIRBLATE « gl v o u s v B o s | 1
34A S5-245 TIE BEATE < Fhaiit - ~ - = — 2ol o JoilPL o 2 e . |
35 5-28 GRAIN BOX BRACE - inner rear - = = = = = = = =~ — — 2
35A 5-26 GRAIN BOX BRACE - inner front — = = = = — - — — — — 2
36 S-745 CARNIAGE HEAD BOLY - ~8/16" % 1" & -id i = = = =« - 2
37 W 538 WABHER. ohatils Sig" - - ol .o Wl L oL 2
38 C-304 GREASE NIPPLE -.3/8" N.P.T.. straight = - - - = - - 2
39 S-146 OUTER WASHER with square hote - - = & 3 - - - « - o 22
40 S-147 SHUT OFF-8EED MUBKET - w5 L « ST 05 = = w o = L 22
41 S-149 FEUTED ROLEBR: - =~ ~ fic b= i T S 0 i e 22
2 5-150 SPRING = ig Eluled rolldn ~ = =48 © 5 v ;b 5 o = 22
43 5-151 WASHER - to fit inside fluted roller, square hole - 22
44 W-187 HEX:-HERD BOET & SPE™ 4% L. - o ordionte o054 34
45 W-477 HEX: HEAD BOET. ~- 3487wl rciin Lo o S, 5







FRAME, GANG SHAFT AND DRIVE LEG ASSEMBLY

ltem Part No. Description U':‘:-d'
1 BW-87 DRIVE LEG - right side = = - = = = = = = = = - — - 1
2 BW-86 DRIVE LEG - left ide — - M= = = = = = £ = =/~ = - 1
3 BW-71 CLAME STRAP - stan@iird - & —uf % = — =/~ =/~ = = = i
4 W-525 LOCYWASHER .» %" - F - 6l 384 - = = =i cps = - 28
5 W-516 HELNUT -« &" - - - g = sl il vif = = =5 = = 28
6 S-307 CANG SHAFT - left - — = = = - - = == = = - = = - = 1
7 S5-20 CANG SBAFT - right ~ = & -~ - -~ — - - - = = = 1
8 BW-10 BFR BRAD BOIT - 3/4" » 153" - = = - = = = 3¢ = = 6
9 W-575 RGOSR -NUT - 34" = e = - = mmes = 6

10 BW-5 NYLON-BEARTNG ~ rocker shaff, —- — — g% == — = = = 8

11 BW-6 GANG SHAFT COLLARS - - - = = = = = = = = = = = = - 4

12 W-569 SET-8CHEW - square head - MiR D' mmip - = = = - - 4

13 s-2 BOURER BSHAFT - right === = = = =~ = = =,= == 1

14 5-3 ROCKER SHAFT — left = = = = = = = = = = = = = = = = 1

15 W-526 LOCKWASHER 2i5/8) — 8f= — = wlir — = = = guF - =~ =9 4

16 W-517 HEX NOT = 5/8" & - = = = @ wele = = - - ='= "= 5c 4

17 W-500 HEX HEAD BOLT - S5/I8V g . " w T =~ -~ = = = fp -~ -~ 4

18 W-486 HEX HEAD BOLT - %" x 1" - - = = = = = = = = = = - 10

19 s-1 WEEDER FRAME ASSEMBLY - — = = = = = = — = = = = = = 1

20 W-490 B HEAD BOLT — X" x 25" 7% sad-— o —mhn 5 — = 12

21 W-485 HEY HEADGROLT ~8' = 1% - e — — = e = Sl = 2

22 C-304 CREASE NIPPLES - 1R" W.P.T. straight =~ -~ - == = 2




10

WEEDER DRIVE AND GROUNG ROD ASSEMBLY (Right and Left Weeder Drive)

Item Part No. Description Uhs‘:d
1 W-480 HEX HEAD BOLT - 3/8" x 2" - - = - - = = 4ie - o 2
2 W-187 BES NEAD BOLT ~ 38" % IR" = = = = 4 = v wle o a 2
3 BW-27 LEG SHOE -~ - == = = - —imis o = mie wipiadl 00 2
4 W-514 BEX NUT -~ 3/8" = - - = c e e e m e 0l © o 2
5 W-523 LOCKWASHER - 3/8" - = = = = = = = = = - - - - - - - 2
6 BW-7 LEG NYLON - = = = = = = = = = = & = 0 - 0 m e = = = 4
7 BW-119 GROUND ROD COLLAR - = = = = = = = = = — - — = ~ =~ - 4
8 W-554 ALLAN SET SCREW - 5/16" x 5f16" - — “iv m mdoon o = 4
9 BW-2 LEG: CHAIN — 44 1ink, 14" 'piteh = - = = = B 202 o 2

10 W-540 WASHER, plainm - 5/8" - - = = = = = - 0 = o o =~ = 12

11 W-526 LOCKWASHER - 5/8" - = = = = = = = = 0 0 o o0 = = & 10

12 W-517 HEX - NUT ~ 58" =~ - - 4 w e v w oo o kL U2 10

i3 BW-3 EDLER -SPROCKET -~ 9 togth - = = = — = == =% = = = 6

14 BW-6 GANGSHAPT COBLAR - = = = = = & - — o o im e omom = 4

15 W-569 obT SCREW = sguarehead, %" % 1" - = & ok L o o 4

16 S-8 SPROCKET ASSEMBLY - weeder drive (right side) - - - 1

16A S-9 SPROCKET ASSEMBLY - weeder drive (left side) - - - 1

1.7 S-155 GROUND ROD '— -~ = = = « - & 0 o m o oo o o 2

18 BW-122 WOODRUF KEY - 3/16" x 3/4" alloy - - - - = = - - - 2

19 3W-19 CROUND: BOD SPROCKET (8 itooth) = = = - — — ok o - 2

20 S-98 DRIVE CHAIN; weeder - 86 link, 14" piteh ~ % - ='- 2

21 C-304 GREASE NIPPLE - 1/8" N.P.T. straight - - - - - - - 2

22 W-500 BEX BOLT = Y 8l LW ia o Bt 200 08 e Rea Lvs 10

23 BW-13 OLLLITE BUSHEING. ~ drive sleaVe. i mim s i s e s 6

24 5-109 DREVE SEEEVE ASSEMALY o wiess - S m it e 2




RIGHT AND LEFT AXLE HUB ASSEMBLY 11.

10
,@,«~-9
: 6
20
99" 22
IQE‘
p
o~ 30,
27527+

No.

Item Part No. Description Used
1 S-696 HEX HEAD BOEE - & x 7 SUll.H,.s #.+ — = =% ~ ='= = 6
2 S-225 SPROCKET ASSEMBLY - drive wheel - = = =« = = = = - - 2
3 S-98 DRIVE CHAIN - weeder, 86 link, 1%" pitch - - - - - 2
4 $-90 CHAIN-wheel sprocket to jack shaft,42 link 1%"pitch 2
5 S-29 AXLEE ASBEMBLY —suriphite = = 5 — =/— S = = =& = 1
5A 5-30 ANLE ABSEMELY =" lofll ol = =Gy — — = =g wjite o - 1
6 W-515 HEX NUT - 7/16" = = = = = == =i = e == = = = = — 2
7 W-524 LOCKWASHER - 7/16" - = = = = = = = = = = = =« = - - 2
8 W-483 HEX HEAD BOLT - 7/16" x 1¥" - - = = = = = = = = - — 2

5 W-516 HEX NUT = 4" = = = = = = = = = = = = = = = = = - - 12

10 W-525 LOCKWASHER - %" = - = = - = = = = = = = = = = = = 12

11 W-486 HEX HEAD BOLT - ¥" x 1¥" - = = = = = = = - = - - = 10
12 5-36 BRACE STRAP - axle to frame - - - - = = = = = = - - 2
13 W-492 HEX HEAD BOIT - k" x 3" -~ - c - s s s s e mm='n 2
14 W-517 HEX NUT - 5/8" = = = = = = = = = = = = = = = - - — 8
15 W-526 WASHER = 5/8" = = = = = = = = = = = = = = = = = = = 8
16 W-500 HEX HEAD BOLT - 5/8" x 24%" - - = = = = = = = - - — 8
17 5=77 BRACE; right - weeder frame to axle —iz — =¥ sim & 1
17A 5-78 BRACE, left - weeder frame to axle - == = = === 1
18 §=22 IDLER. SPROCKET -~ bxacket on axle plate. - = =g-.— = 2
19 BW-3 IDLER SPROCKEET - 2 tooth = - = .+ = = 8 "Zi= ~1 i 2
20 W-514 I R R N B R SRS N e <R 4
i1 W-539 WASHER, plain = 8" = - = - = = = = = = = = ~ —i& - 2
22 W-523 LOCKWASHER - 3/8" = - = = = = = = 5 = & m o= = = = 2
23 S-737 SET SCREW - square head, 3/8" x 2" = = = =2 ="="= 2
24 W-629 WASHER, plain - 5/8" S.ALE. - = = = = = = = = - - - 2
25 W-497 W MRRE BT - ST 4 T . e e e 2
26 W-477 R T L R LR e e A S e s 2
27 S-344 CHAIN GUARD - ext., right - = = = = = = = - - - - - 1
27A S-345 CHATH COARD -~ eut o fole o i« S5aaaos § - o8i 1
28 S-765 HEX HEAD BOLT - 7/16" x 1" = = = = = = = = = - — -~ 2
29 S-106 CHAIN GUARD = right = - == W% 4 - 04 1
294 S-107 CHAIN GUARD = left = = = = = = = = idii= imi= = - & = 1
30 S-766 WASHER, plain - 7/16" - - - = = =/ = - = - - - - - - 2
3d W-540 WASHER. plain - 5/8" - - - = = = = = = = - - - - - 2




JACK SHAFT AND FEED RELEASE ASSEMBLY

/ No.
ltem Part No. Description Huwd
1 S-753 SET. SCREW, square head - Bip" x:Mhy m sy 1 - - 2
2 S-140 COLLAR: < feed releags ol s — s ceu g o= = 2
3 S-773 SPRING - feed release vod; oh'; dong cur ooe = = ~og 2
4 S-102 PINVOT CASTIHR .= = i i ot o B s o i R0 =iy 2
5 W-516 HEX HUT .~ Je'h o s v L i e e e o o ST TulT 6
6 §-751 WASHER, ,machine - 1-1/8" 0.D. x 17/32" 1.D. - - - - 4
7 5-60 FEED RELEASE ABM - on pragsure. shaft jw—» — - = 2
8 W-492 R WD Y T Rt o g e i ool el i e b i e 2

17
e



JACK SHAFT AND FEED RELEASE ASSEMBLY 13.
Item Part No. Description UP::'d
9 S-68 FEED RELEASE ROD & = s w' = = = = — = = = = = = = 2
10 W-530 COTTER PIN - 5/32" x 1" = = - = = = = = = = = = - = 2
11 W-554 SETSREW, allan - 5/16" x 5/16" - - = = = = = = - — 2
12 W-514 HEX NUT = 3/8" = - = = - - = = = = ;= = = = = — =~ 10
13 W-523 LOCKWASHER - 3/8" - = - —= = = — = = - - = o ol 10
14 S=92 FLANGE BEARING ASSEMBLY -~ - - - - —.='=.5 oy 2
S-762 (BEARING INSERT ONLY) 1706-205-100 - = = = = = - - 2
) & W-187 HEX HEAD BOLT - 3/8" x I%" - - - - = = = = = = = = 4
16 BW-119 COLLAR -~ = = = = = = & = = = = = = = = = = = = = - 2
17 5-138 JABE BHAFT « Tight. =% = = = = - = = = = = & = = = 1
17A S-145 JACK SHAFT =fleft -~ = = = s = = = = = = = = = = = = 1
18 W-538 WASHER, plain - 3/8" - = = = = = = = = = = = = - - 4
19 S-754 SET SCREW, squarehead - 3/8" x 1%" - - = = = - - - 2
20 S-748 JAM NUT = 3/8" = = = = = = = = = = = = = = = = = - 2
21 S-137 AXLE - for gear and sprocket assembly - - - - - - - 2
22 s-71 FEED SHAFT = = = = = =ie = = = cje = = = = = = = -~ 2
23 S-115 BEARING BRACKET - on feed shaft = == = = = = = - = 2
24 S-114 FEED SHAFT GEARY=: = @@ v ©'s o e = = = & = = = = = 2
25 8-113 9 TOOTH:SPROCKET AND 21 TOOTH GEAR = = = = = = = - 2
(for regular seeding rate)
25A S-116 9 TOOTH SPROCKET AND 14 TOOTH GEAR - = = = = = = = 2
(for small seeds -flax, etc.)
26 S-111 FEED DRIVE CHAIN - #51 1ink - 21 link - - - - - - - 2
(add 2 extra links when using S-116 assembly)
27 W-481 s e T LY s G e e S R o St 2
28 S-91 BEARING ASSEMBLY - pillow block = = = = = = = = = - 2
S-774 BEARING INSERT ONLY = = = = = = = = = = = = = = = = 2
29 5-93 40 TOOTH SPROCKET - on jack shaft = = = = - - - = = 2
30 S-757 SETSCREWS, allan - %" x %" - - = = - = = = - - - - 2
31 S-317 6 TOOTH SPROCKET - (to use with S-116 for small
seed setting) — s T S rir i - =) = B 2
32 =112 9 TOOTH SPROCKET - on feed drive (use with S-113
for regular seed settings) - - = = = = = = - - - & 2
33 W-477 BEE - READ BOLT. - 3/8" % IN" & « ~ Gl b ~ + ~if 4 4
34 S-239 VOORRUY BBY. ~ 5™ x 778" S/\s w Sl bl = & = pia 4
35 S-141 LOWER BUSHING - 1%" 0.D. x 1" 1I.D. for feed
release bracket = = = = = = = = = = = = = = - - - - 4
36 S-142 BUSHING - 1-7/16" 0.D. x 1%3711BY I.D. for
5-113, S-115 and S-116 - - = = = = = = = - - - - - 10
37 S-760 SPRING PIN - 5/32" x 1" = = = = = = = = = - - - - -
38 S-746 TRUSS HEAD BOLT - 5/16" x 3/4" - - = = = = = = - - 4
39 W-513 HEE MUT < S/16" v Wrwtin: oi <SR R 5T~ & = W5 4
40 W-522 TOCENRSHES = S/36"7% 4 DR - B ARG ¢ - §58 4
41 S-246 WASHER - on S-114 gear - - = = = = = = - — - — - — 2
42 S-104 REIRINING. - BING -~ '+ » HEg\% - G MmO &~ 219 2
43 S-136 BRACKET - feed release - - - — = = = = = = - - - = 2
44 S-752 GREASE NIPPLE — K" = = - = <ieiain s~ $ « & 2
45 5-103 SHOULDER -BOLT -~ for tally sprocket ‘= = == - - —i= 1
46 S-226 TALLY “5PROCKET ~ €24 ‘tooth) - SHERE Qoliis. [ . i 1
47 S-55 TALLY PLATE - - = = = = = = = = — — = = — - - - - - 1
48 5-10 ALY MO - e e s e e e 1
49 5-88 AERERCEL TRLLY = - — - 2 s mix ==t 2 =~ == 1




14,

STANDARD AND TRIP ASSEMBLY

ltem Part No. Description u':c:d
1 W-72 SHOE BOLT - carriage %" x 1 3/4" - - - = - - - - - 8
2 W-69 SIDE PLATE - = = = = = = = = = = = = = = = = = = — 4
3 W-1 WOOD BOXING - = = = = = = = = = = = = = = = = = = &

W-1-N (Urethane boxing optional)
4 W-71 STEEL SHOE = = = = == = slc/c wlm m = == = = == 4
5 W-567 SPEED LOCK NUT = %" = = = = = = = = = = = = = = - - 8
6 BW1-80 STANDARD - = = = = = = = = = = = = = = = = = = = = 4
7 W-526 LOCKWASHER - 5/8" = = = = = = = = = = = = = = = = - 4
8 W-517 HEX NUT = 5/8" = = = = = = = = = = = = = = = = = = 4
9 W-490 HEX HEAD BOLT - %" x 24" - === - = = = - = - - - 4

10 W-500 HEX HEAD BOLT - 5/8" x 24" - - - - === - = = = - 4

11 W-525 LOCKWASHER = %" = = = = = = = = = = = = = = = = = = 8

12 W-516 HEX NUT - 4" - - - - = - e == o == == = = = = 14

13 W-80 CLEVIS PIN - 5/8" x 1-7/16" = = = = = = = = = = = = 12

14 BW-71 CLAMP STRAP - standard - - = = = = = = = = = = = - 4

15 W-532 COTTER PIN - 3/16" x 14" - - = === == - = = = = 12

16 BW-65 CONNECTING STRAP = = = = = = = = = — = = = = = - - 12

17 W-530 COTTER PIN - 5/32" x 1" = = = = = = = = = = - = - = 6

18 BW-8 SPRING CLEVIS PIN = = = = = = = = — = = = = = = — — 6
19 BW-22 SPRING CLEVIS = = = = = = = = = = == = - = - = = 6

20 BW-4 TRIP SPRING - 25" O.D. = = = = = = = = = - = = = = 6

21 BW-28 SPRING FRAME - = = = = = = = = = = = = = = = - = = 6

22 BW-9 EYEBOLT == = m — i w e mom mlafird T T ie & = =i 6




15.

HITCH ASSEMBLY

No.
Item Part No. Description Used
1 W-526 LOCKWASHER - 5/8" = = = = = = = = = == = = = = == 3
2 W-517 HEX NHT « 5/8" = = @ » = —ge- = mis s = o4 = of oo 3
3 s-21 HITCH TIE BAR = = = = = = s mim micnm = 4 = fwinge 1
4 w-7 HOBE UOLDER =~ m.ow » = wom % wissich o~ § ~ sppe = 1
5 W-539 PLAIN WASHER - %" = = = - == = = = = = = - =« = = - 1
6 W-486 HEX HEAD BOLT - %" x 15" -~ - - =p-v = = - = == 1
7 S-711 HEX JAM NUT = 1" === =inie = o= =2 = = = =/m = 1
8 $-332 THREADED ROD = 1"mi7%" oo o = sre mustmy= o = i 1
9 S-45 CLEVIS ~ front tie bay .~ ~ ~. = ~qmvin— 4 ~ &= 1
10 W-504 HEX READ BOLT ~ S/B" x 4" - ~isi=_w mimoe = - S 1
11 S-712 SLOTTED HEX NUT = 1" = = == === = = = = - = = = 1
12 W-533 COTTER. PIN ~ 3160 x 30" =% o ¢4 » o1~ =« - i 1
13 BW-82 DRAW PIN = = = = = = = == = ®#/= = === =« = === 1
14 BW-11 HAIR PIN - 3/16" - = = = = = = = = = = = = = = = = 2
15 W-532 COTTER PIN - 3/16" x 14" - = = = = = = = = = = - = 2
16 S-12 HITCH ASSEMBLY — — = = = = = — = = = = = = — - = = 1
17 S-343 CLEVIS PIN - 5/8" x 1-3/4" - - = = = = = = = = - - 2
18 W-497 HEX HEAD BOLT - 5/8" x 1%" - - - - - = === - - - 2
19 W-525 T NG SR S e T e T 1
20 W-516 BN MDY = B e o i e e e i 1




16.

/ I \
5 6 7 3 Y 10
¥
N
el =N
- WHEEL AND HUB ASSEMBLY

s No.

Item Part No. Description Head
1 S-158 DERE AL - o < - b c e n e b e e 2
Z 5-251 BEARING, outer - #15123 - - - = = = = - - - - - - - 2
3 §-252 BEARING CUP, outer - #15250 - - = = = = = = = - - = 2
4 5-323 HUB ABSEMBLY ~- - === ~ABLALHUAR o L o Ui 2
5 S-254 BEARING CUP, inner - #13621 - = = = = = = = = = - = 2
6 5-253 BEARING, inner - #13685 - - - = = = = = = = - - - - 2
7 W-541 WASEER pratn- A% DL LT SAELIOH Lp Ao 2
8 W-94 AXLE NUT - 3/4" S.A.E. slotted - = = = = = = = = = 2
9 W-529 COTTER PIN - 1/8" x 14" = = = = = = = = = = - - - - 2
10 S-255 CERET R RCRCERE gty S T R e B 2
11 §-348 WHEEL - 20" = = = = = = = = = — - — - — - - - — - - 2
12 S$-256 WHEEL BOLT, special - %" x 1-5/8" = = = = = - - = = 6
13 S-346 TERE = V50 x 20" -6 ply = « HB AL ER - ¢ ~Tdds 2
S-347 THEE « 750 x 30" ~ v = » & » wdW MG < & T 2

£

-



17

®
3
®
5
@
@
SWEEPS
No. Used
Item | Part No. Description
19! =1
1 €227 SUBED - HEY - b - wie e e w e e e SR S 16 18
2 C-741 SWEEP - 16" Left Wing Cut (As Viewed From Rear) - 2 2
a C-742 SWEEP 16" Right Wing Cut (As Viewed From Rear) - 1 1
4 C-384 SWEED - 14" - % e 2 Sixie m o meie Rt el & 19 21
dA | ca228 RTINS A R e S e g 19 21
5 C-229 SWEEP 4" Reversable - - - - - - - - - - - - - 19 21




18

4
. o G
b
} ‘,/-7
1
1 ;@)lo s
! - 1
| T
x |
: ]
| I
| |
} g alie
A |
|
|
e

HITCH JACK ASSEMBLY

ltem Part No. Description Ur::d
1 §-352 SCREW ROD = = = = &ifa SoSicidl wi i s e e e 1
2 5-356 THRHST BREARING - #1263 - = =~ = = -2 o o' w 2o 1
3 W-473 HEX MEABBOLT - S/ s 1" - — = & == o o wieie & 1
4 $-353 G P e e g gl i 5 TR 1
5 W-513 2L g T R oL LR T < P S I R i 1
6 W-522 LOCKWASHER =Bl -nemmss i et =izt ity oo 1
F: S=351 SEEEVE — oufae . = % 'a = = e o <l a5 4 SRl L B0 X 1
8 S$-350 INNER TUBE ANTI BASE < o it vdad S o LR L L 4 1




